
 
Public Works 
P. O. Box 1614, 21 Reeve St.,, Woodstock Ontario N4S 7Y3 
Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca   
 
March 15, 2011 
 
District Manager, 
Ministry of the Environment 
London Branch 
C/o 
Mr. Ian Ness-Jack 
Provincial Officer 
733 Exeter Rd., 
London, Ont., 
 
 
Dear Sir: 
 

RE: 2010 Year-End Biosolids Land Application Program 
Report for Biosolids Centralized Storage Facility (Storage for 
Woodstock, Tillsonburg, and Ingersoll WWTP), Thamesford 
WWTP, and Norwich Lagoons 
          
   

 Attached is the monitoring report for 2010 for Oxford County’s biosolids land 
application program. 
            
 I trust this report fulfills the intent of Certificates of Approval #’s A800939, 3816-
[...]
Raw Sewage Quality 
 
 The annual average raw sewage CBOD concentration to the plant was 174 mg/L 
which corresponds to an average loading of 997 kg/day. The average suspended solids 
concentration was 228 mg/L that corresponds to 1304 kg/d. Average nitrogen level, as TKN 
was 21 mg/L which represent a load of 121 kg/d. Total phosphorus was 3.9 mg/L, which 
represents a loading of 22 kg/day. 
 
Plant Performance & Effluent 
 
 Detailed analytical data of annual and monthly averages are summarized later in this 
report in Exhibit 1. 

Over the reporting period, the annual average effluent CBOD concentration was 2.3 
mg/L this is a 98.7 % reduction. The suspended solids average concentration was 6.3 mg/L, 
which represents a 97.2 % reduction. Ammonia averaged 1.8 mg/L. Total phosphorus 
average was 0.41 mg/L, which results in an 89.5 % reduction.  

All pH is measured in the Effluent by the operator a minimum of weekly and there 
was no single sample outside our range of 6-9.5 for 2010.  

 
Bypassing, Upset and Abnormal Conditions 
 
  
 There were no bypasses of raw sewage to Big Otter Creek in 2010 from the 
Tillsonburg Wastewater Treatment Plant. 
 
  
 
 
 
 
 
 
 
 
 

 2



 3

 
 
Maintenance and Calibration 
 
 The operating and maintenance staff from the Ingersoll and Tillsonburg WWTP 
conduct regular scheduled maintenance of the plant equipment. Detailed maintenance 
records for each piece of equipment are kept on site.  
 
 Calibrations are completed by R&R Instrumentation on an annual basis for all flow 
measurement devices. 
 
 
Summary and Recommendations 
   
 The Tillsonburg Wastewater Treatment Plant was operating within its discharge 
criteria for 2010.   
 A class environmental assessment has begun that includes the WWTP, looking at 
needed upgrades to meet future capacity needs. 
 
Biosolids 
 
Discussion: 
 
The biosolids are aerobically digested and dewatered then taken to the Oxford County’s 
Biosolids Centralized Storage Facility after which they are land applied.  
 
Details of the Biosolids and the land application program are contained in a separate 
biosolids report appended to this report.  

 
 
 
 

 



 
 

Exhibit 1 
 
 

 
 
 
 
 
 
 
 
 



Municipality:  TILLSONBURG
PROJECT:TILLSONBURG WWTP 2010
Operator:  County of Oxford
Works Number: 

110000757
Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avaerage Min Max Total Criteria

Total Flow m3 (m3) 189327 163642 189633 183312 187690 176214 164642 164272 160466 170629 166973 179617 2096417
Flow m3/d (m3/d) 6107 5844 6117 6110 6055 5874 5311 5299 5349 5504 5566 5794 5744 5299.1 6117.2 8180

Min Daily Flow (m3/d) 5155 4853 5307 5139 4930 4935 4240 4552 4413 4670 4743 4786 4810 4240 5307
Max Daily Flow (m3/d) 7071 6791 7112 8588 7296 7246 6271 5967 6446 6954 7451 7088 7023 5967 8588

Influent
BOD5 (mg/L)
CBOD (mg/L) 160 192 176 136 152 182 132 208 170 201 191 190 174 132 208

SS (mg/L) 274.0 210.0 215.3 170.0 196.5 227.7 253.0 218.0 264.0 255.5 245.5 203.7 228 170 274
Total P (mg/L) 3.8 3.6 3.3 3.9 3.7 3.3 4.3 4.0 4.6 4.6 3.6 4.4 3.9 3.3 4.6

Ammonia (mg/L)
TKN (mg/L) 22.3 18.5 15.9 20.8 15.6 15.23 29.60 21.65 26.10 24.2 16.6 29.1 21 15 29.6

 NITRITE (mg/L)             
 NITRATE  (mg/L)            

 pH 7.58 7.52 7.90 7.92 7.39 7.45 7.36 7.41 7.28 7.38 7.45 7.54 7.51 7.28 7.92
Temp (C) 14.15 13.80 13.83 14.15 16.65 17.33 19.95 21.50 22.15 21.65 18.85 16.20 17.5 13.8 22.2
Effluent Criteria
BOD5 (mg/L)  

SS (mg/L) 7.8 10.5 6.8 6.0 5.3 6.8 5.3 4.8 6.2 6.0 5.3 5.2 6.31 4.75 6.80 25
Total P (mg/L) 0.51 0.27 0.26 0.41 0.45 0.49 0.43 0.38 0.51 0.45 0.49 0.29 0.41 0.3 0.5 1

NH3+NH4-N (mg/L) 2.53 5.78 3.81 1.38 0.48 0.60 1.11 2.41 1.53 0.54 0.55 0.94 1.8 0.5 3.8
TKN (mg/L)             

 NITRITE (mg/L)             
 NITRATE (mg/L)             

 pH 7.87 7.81 7.76 7.94 7.71 7.85 7.95 7.63 7.66 7.68 7.77 7.82 7.8 7.6 8.0 6-9.5
Temp (C) 13.23 13.28 13.02 14.78 16.08 18.50 20.23 21.53 21.18 19.35 17.83 14.90 17.0 13.0 21.5

E.Coli Geomean (#/100 ml)     2 1 4 6 3 7 2  4 1 7 200
CBOD 3.0 5.0 4.4 2.0 1 2.2 1.3 1 2 1.3 1.3 3 2.3 1.3 4 25

Un-ionized Ammonia Calculated 0.009 0.059 0.031 0.025 0.003 0.004 0.008 0.026 0.021 0.004 0.003 0.003 0.0 0.0

Influent Loadings
Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Average Min Max Design
CBOD kg/d 977 1122 1075 831 920 1071 701 1100 907 1104 1060 1101 997 701 1122 1636
TSS kg/d 1673 1227 1317 1039 1190 1337 1344 1155 1412 1406 1366 1180 1304 1039 1673 1636
TKN kg/d 136 108 97 127 94 89 157 115 140 133 92 168 121 89 168 327.2



Tillsonburg Monthly CBOD Influent Loadings kg/d Vs Design 2010

0

200

400

600

800

1000

1200

1400

1600

1800

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

In
flu

en
t C

B
O

D
 k

g/
d

CBOD
kg/d
Design



Monthly Tillsonburg TSS Influent Loadings kg/d Vs Design 2010

0

200

400

600

800

1000

1200

1400

1600

1800

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

In
flu

en
t T

SS
 k

g/
d

TSS kg/d
Design



Monthly Tillsonburg TKN Influent Loadings kg/d Vs Design 2010

0

50

100

150

200

250

300

350

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

In
flu

en
t T

K
N

 k
g/

d

TKN kg/d
Design



Tillsonburg Monthly Effluent SS Vs Discharge Criteria 2010

0.000

5.000

10.000

15.000

20.000

25.000

30.000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

Ef
flu

en
t S

S 
m

g/
L

SS
Criteria



Tillsonburg Monthly Effluent TP mg/L Vs Discharge Criteria 2010

0.000

0.200

0.400

0.600

0.800

1.000

1.200

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

Ef
flu

en
t T

P 
m

g/
L

Total P
Criteria



Tillsonburg Monthly Effluent E. Coli (#/100 ml) Vs Discharge Criteria 2010

0.00

50.00

100.00

150.00

200.00

250.00

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

Ef
flu

en
t E

. C
ol

i (
#/

10
0 

m
l)

E.Coli Geomean
Criteria



Tillsonburg Efluent CBOD vs Criteria 2010

0

5

10

15

20

25

30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Month

Ef
flu

en
t C

B
O

D
 m

g/
L

CBOD
Criteria



 
Public Works 
P. O. Box 1614, 21 Reeve St.,, Woodstock Ontario N4S 7Y3 
Phone:  519-539-9800 Fax: 519-421-4711 
Website:  www.oxfordcounty.ca   
 
March 15, 2011 
 
District Manager, 
Ministry of the Environment 
London Branch 
C/o 
Mr. Ian Ness-Jack 
Provincial Officer 
733 Exeter Rd., 
London, Ont., 
 
 
Dear Sir: 
 

RE: Year-End Monitoring Report 2010 for Thamesford 
Wastewater Treatment Plant 
 (Certificate of Approval #6974-6FKKAY)    
        

 Attached is the monitoring report for 2010 for the Thamesford Wastewater 
Treatment Plant.  This report is prepared as required by the certificate of approval #6974-
6FKKAY. 
            
 I trust this report fulfills the intent of the Certificate of Approval.  If there are any 
questions, please contact me.         
  
Yours Truly, 
  
  
  
 
 
Don Ford BA, CMM II, C. Tech. 
Wastewater Supervisor, County of Oxford 
 
C.c. Mr. Shahab Shafai, M.Sc., P.Eng. 
       Manager Wastewater Services, Oxford County  
       Mr. Mark Maxwell, EIT 
       Project Engineer, Oxford County 



  
 
THAMESFORD WASTEWATER TREATMENT PLANT 

 
    YEAR END MONITORING REPORT FOR 2010 

 
 
This monitoring report is prepared for the Ministry of the Environment as part of the 
requirements of our certificate of approval (CoA) #6974-6FKKAY 
 
CONTENTS 
 
• OVERVIEW THAMESFORD WASTEWATER TREATMENT PLANT 
 
• SAMPLING DESCRIPTION 
 
• UPSET AND BYPASS EVENTS 
 
• DISCUSSION OF RESULTS 
 
• BIOSOLIDS 2010 
 
• TABLE 2A & 2B 

 
• EXHIBIT 1: SUMMARY TABLE 
 
• EXHIBIT 2:  CONTAINS GRAPHS ILLUSTRATING THE FLOW AND 

                DISCHARGE RESULTS VS CRITERIA  
 
• EXHIBIT 3:  CONTAINS GRAPHS SHOWING OUR INFLUENT LOADINGS VS 
                           DESIGN 
 
• APPENDIX 
 
 
 
 
 
 
 
 
 
 
 

 1



 
OVERVIEW THAMESFORD WASTEWATER TREATMENT PLANT 
 
The Thamesford Wastewater Treatment Plant provided effective wastewater treatment in 
2010.  The average daily flow for 2010 was 1384 m3/d this represents 55 % of the design 
criteria of 2500 m3/d.  The total annual flow was 503,837 m3 with an average monthly 
flow of 41,986 m3. 
 
The flow for purposes of calculating loading to the river is from the parshall flume 
located after the stilling well just before discharge to the re-aeration chamber and the 
Middle Thames River. The flow used to apportion the loading to the plant is from two 
meters one on each lift station.  The influent meters and all meters are calibrated 
annually.   
 
The Thamesford WWTP forms part of the Oxford County Wastewater Treatment System, 
which contains nine wastewater treatment facilities. 
 
The main customer is Maple Leaf Foods (MLF) complex but the treatment plant also 
receives an amount of domestic wastewater via a connection to the sanitary sewer line 
and dedicated lift station.  The wastewater from MLF Inc. is collected from its various 
on-site business units and pumped to pretreatment through equalization and a Dissolved 
Air Flotation (DAF) unit.  The influent enters the MLF lift station of the Wastewater 
Treatment Plant where it is pumped to the complete mix aeration basin.  The system is an 
extended aeration system comprised of two tanks referred to as the complete mix basin 
and the plug flow reactor.  After leaving the plug flow reactor, the wastewater enters one 
of two clarifiers where the activated sludge is either returned or wasted and the clear 
water goes to either sand filter and disinfection before direct discharge to the Middle 
Thames River.  Sludge handling occurs in two aerobic digesters, which stabilize the 
sludge, which is then held on-site in a storage tank for eventual removal, and application 
to permitted soil-conditioning sites. 
 
SAMPLING DESCRIPTION 
 
Influent samples were taken from sampling ports located in-line after the influent pumps.    
Two composite samplers take a sample every 15 minutes for a 24-hour period concurrent 
with effluent sampling. 
 
A sampler is installed on the municipal and the Maple Leaf Foods influent.  The two 
Influents are separately tested and then the results mathematically combined based on 
flow. 
 
Effluent samples were taken using a composite sampler set to take a sample every 15 
minutes for 24 hours.  Samples were drawn from a stilling well prior to the parshall flume 
immediately before the discharge. 
 

 2



TRC samples are taken daily from the stilling well prior to the parshall flume.  The 
stilling well follows the disinfection and dechlorination chambers.  pH of the effluent 
composite is measured. 
 
Dissolved Oxygen samples are taken at the discharge well.  After the parshall flume, the 
effluent flows through a discharge pipe and drops about 30” into a discharge well prior to 
flowing to the river.  This serves as re-oxygenation as reflected in the DO measurements. 
 
Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples except 
TRC, DO and pH which is tested in field.  These results are used here for determination 
of compliance.  Any information generated in-house is used in process control but is not 
included in this report. 
 
UPSET AND BYPASS EVENTS 
 
There were no non-compliances for 2010. 
 
There were no spills or by-passes from the wastewater treatment plant however the 
collection system had a spill from the Allen St. Lift Station on July 28th 2010. 
 
There was a power outage of 21 minutes at the Allen St. Lift Station from 18:15 to 18:36, 
with a trickling of flow approximately 0.5 inch depth in a 6 inch pipe.  The spills action 
center was called and no further action was required.  When the power resumed both 
pumps returned the water level back to a normal operating level. 
 
Maintenance and Calibration 
 
The operating and maintenance staff from the Ingersoll WWTP conduct regular 
scheduled maintenance of the plant equipment. Detailed maintenance records for each 
piece of equipment is kept on site at the Ingersoll Plant and is available upon request. 
 
All flow meters were checked and calibrated by R&R instrumentation. 
 
 
DISCUSSION OF RESULTS 

 
Exhibit 1 is a summary Table with the average, maximum and minimum values for all 
influent and effluent parameters.  The table is based on all external test results.  

 
The average annual Influent BOD5 concentration to the plant was 681 mg/L.  This 
corresponds to an average BOD5 loading of 835 kg/d.  This is 63 % of a design value of 
1333 kg/d.  The average annual Influent TSS concentration to the plant was 407 mg/L.  
This corresponds to an average TSS loading of 498 kg/d which is 64 % of the design 
criteria of 779 kg/d.  The annual average TKN concentration was 95.9 mg/L.  This 
corresponds to 118 kg/d which is 59.3 % of a design value of 199 kg/d.  The annual 
average TP concentration was 14.3 mg/L.  This corresponds to 17 kg/d which is 74 % of 

 3



 4

a design value of 23 kg/d.  The annual average O&G loading is 64 mg/L.  This 
corresponds to 77 kg/d which is 31 % of the design criteria of 250 kg/d. 

 
All analytical data included with this report shows the Thamesford WWTP complied with 
its discharge requirements.  The annual average BOD concentration was 1.4 mg/L.  This 
represents 99.8 % removal efficiency.  The annual average TSS concentration was 3.4 
mg/L which represents 99.2 % removal efficiency.  The annual average Ammonia 
concentration was 0.33 mg/L.  The annual average TP concentration was 0.15 mg/L.  
This represents 99 % removal efficiency.   
 
All pH is measured in the Effluent by the operator a minimum of weekly and there was 
no single sample outside our range of 6-9.5 for 2010.  All dissolved oxygen readings in 
the Effluent were measured at least weekly by the operator and no sample was below the 
required minimum of 5 mg/L. 
 
 
BIOSOLIDS 2010 
 
Discussion: 
 
The Biosolids removal was contracted out to WESSUC for land application.  The details 
of the quantity and quality of the biosolids can be found in a separate Biosolids Report 
appended to this annual report 
 
DAF BIO-SOLIDS ACTIVITY  
 
January to December 2010 
MLF Inc. operates its own wastewater pretreatment system which includes a  
Dissolved air flotation (DAF) treatment where biosolids are produced.  The material is 
transported to the Thamesford Wastewater Treatment Plant where it is combined with the 
stored Biosolids.  There is an existing letter from the MOE indicating this practice is 
acceptable. 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
    EXHIBIT 1 
 
 
 
 
 
 
 
 
 



Municipality:  THAMESFORD
PROJECT:THAMESFORD WWTP
Operator:  County of Oxford 2010
Works Number: 

120002601
Month Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Avaerage Min Max Total Criteria

Effluent Meter
Total Flow 1000m3 40.964 36.627 42.433 36.809 38.493 44.722 48.072 36.809 45.532 42.637 44.699 46.040 41.986 36.627 48.072 503.837
Average Daily Flow 1000m3 1.321 1.308 1.369 1.227 1.242 1.491 1.551 1.227 1.518 1.375 1.490 1.485 1.384 1.227 1.551 2.5
Maximum Daily Flow 1000 m3 1.940 1.896 2.073 2.051 2.104 1.962 2.210 2.051 2.099 1.986 1.900 2.174 2.037 1.896 2.210

Daily Average Influent
CSF Flow (m3/d) 719 710 839 664 629 906 1001 664 996 866 933 941 822 629 1001
Municipal (m3/d) 374 369 363 354 399 424 417 354 433 418 386 421 393 354 433

Combined Flow (m3/d) 1093 1079 1202 1018 1027 1330 1418 1018 1429 1283 1319 1361 1215 1018 1429

Production Average Influent
CSF Flow (m3/d) 1118 1124 1169 912 925 1142 1254 912 1304 1158 1136 1280 1119 912 1304
Municipal (m3/d) 352 407 369 357 405 426 430 357 452 426 392 426 400 352 452

Combined Flow (m3/d) 1470 1531 1538 1269 1330 1568 1684 1269 1755 1583 1528 1706 1519 1269 1755

Combined Influent
pH 7.30 7.33 7.32 7.18 7.11 7.22 7.04 7.19 6.90 7.24 7.29 7.29 7.20 6.90 7.32

BOD (mg/L) 387 742 600 717 584 826 674 717 787 546 750 844 681 546 844
TSS (mg/L) 265 443 355 421 366 564 475 421 373 381 377 446 407 355 564
TKN (mg/L) 79.6 93.8 84.2 97 70 96.2 118 96.8 104 103 104 104.5 95.9 70.3 117.7
TP (mg/L) 13.2 13.8 12.5 16 15 15.3 12 15.7 14 14.2 14.9 14.9 14.3 12.3 15.7